Alr Hockey

ITEM NO: 6013.002



Parts List

#3 #4
Main Frame Leg panel (A) Leg panel (B) Left Leg (A)
1 piece 2 pieces 1 piece 1 piece
#5 #6 #7 #8 ,
l (
Right Leg (A) Left Leg (B) Right Leg (B) Left Leg (1)
1 piece 1 piece 1 piece 1 piece
#9 #10 #11 #12
Right Leg (2) 5/16" X1-3/4" Bolt 5/16" X2" Bolt 5/16"X23mm Washer
1 piece 4 pieces 4 pieces 12 pieces
#13 #14 #15 #16
@ | % | @ | =
A
5/16" Nut 1/4" X1-3/4" Bolt 1/4"X19mm Washer F4X2-1/4" Screw
4 pieces 6 pieces 6 pieces 12 pieces
#17 #18 #19 #20
T4x12MM Screw The wheel 3/8"X25mm Washer 3/8" X2-_1/4" Bolt
8 pieces 4 pieces 8 pieces 4 pieces
#21 #22 #23 #24
@ Qe
Goals Pusher Pusher felt sticker Round puck
2 pieces 2 pieces 2 pieces 2 pieces




#25

L

Allen key
1 piece

#26

= _

~

Wrench
1 piece

Step 1

Step 2:

4—»&\

g
e




